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Applicant:   Mid Ocean Brands B.V 

Address:   Unit 201, 2/F., Laford Centre, 838 Lai Chi Kok Road, Cheung Sha Wan, Kowloon, Hong 

Kong. 

 
Report on the submitted samples said to be: 

 
                                                                
 
 
 
 
Tested by：  

 
 
 
Reviewed by：                   

 
 
 
Approved by： 

Luoxiao Suhongliang, Leon Liulinwen, Lewis 

Test Engineer Test Team Leader Technical Director 
 
 

 

  

Sample Name : 
slate coaster in square design，Slate in tree design，Slate in star design , Slate hanger in 

heart design 

Model : MO9124，CX1433，CX1434，MO9359 

Country of origin : CHINA 

Country of destination : EUROPE 

Sample Receiving Date  : May 09, 2017 

Testing Period  : May 09, 2017 to May 25, 2017 

   

Test Requested: : Please refer to next page(s). 

Test Method : Please refer to next page(s). 

Test Result : Please refer to next page(s). 
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Test Requested: Conclusion 

1.As specified by client, to determine the Lead and Lead compounds content in the submitted  

 sample(s) with reference to entry 63, Annex XVII of the REACH Regulation (EC) No  

1907/2006 and Amendment Regulation (EU) No 836/2012 and (EU)2015/628. 

Pass 

2. As specified by client, to determine the Cadmium content in the submitted sample(s)  

with reference to entry 23, Annex XVII of the REACH Regulation (EC) No 1907/2006 

 and Amendment Regulation (EU) No 835/2012 & Regulation (EU) No 494/2011. 

Pass 

 
 
 
 
 
Test Result(s): 
1. Lead and Lead compounds content 

                                                Unit: mg/kg 

Test item(s) 
Test Method/ 
Equipment 

MDL 
Result(s) 

Limit 
1 2 

Lead (Pb) Refer to 
EPA 3052-1996 

EPA 6010C-2007 
ICP-OES 

5 6 N.D. 500 

Conclusion / Pass  Pass  / 

 
Note: 1. MDL＝Method Detection Limit 
 2. N.D.=Not Detected(less than method detection limit) 
 3.As specified by client, only test the designated sample 
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2. Cadmium content 

                                                Unit: mg/kg 

Test item(s) 
Test Method/ 
Equipment 

MDL 
Result(s) 

Limit 
2 

Cadmium (Cd) 
Refer to 

EPA 3052:1996& 
EPA 3050B:1996& 
EPA 6010C:2007 

ICP-OES 

5 N.D. 100 

Conclusion / Pass  / 

 
 

Note: 1. MDL＝Method Detection Limit 

 2. N.D.=Not Detected(less than method detection limit) 

 3.As specified by client, only test the designated sample 

 

Sample Description 

1   Slate 

2   Black sponge 

 
 

Test Flow Chart 

For Pb, Cd 

 

 

 
 
 
 
As client’s request, add this report that the results are copied from report No.: A001R20170509086S1. 
This report is to supersede the report with No.: AGC03507180501-001 dated on May 04, 2018. 

Weigh Sample  Acid digestion with  
microwave/hotplate  

Filtration ICP-OES 

Sample Preparation 

DATA 
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The photo of the sample 

 

 

 

 

AGC authenticate the photo on original report only 

*** End of Report*** 

AGC03507180501-001S1 


